Caterpillar assembly #3558621 drawings for  120M General Motor Grader.
* Last version maybe changed.
123

Power Train Assembly 355-8621 Lines GP-ALL Wheel Drive(Caterpillar 120M general motor grader)

Part NO. 355-8621
Name Lines GP-ALL Wheel Drive
Section Power Train
Modifier -
SNP NJD IESCN SEBP60140221
Updated 2018-02-07
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Hold Parts have excellent quality Guarantee.

CAT 120M Power Train 355-8621 Assembly

355-8621 Lines GP-ALL Wheel Drive , S/N NJD1-UP, Part OF 343-9971 Configuration AR, AN Attachment
Model: Caterpillar 120M
Catalog: General Motor Grader
Section: Power Train

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 3 8R-0721 8R-0721 Spacer 11X16X35-MM THK 1 N
3 4 9X-6578 9X-6578 NUT-FACE Seal 1-11/16-12-THD 1 N
2,3 7 178-0572 178-0572 STUD-TAPERLOCK M10X1.5X140-MM M 6 N
1 10 196-1803 196-1803 Filter GP-OIL ALL Wheel DRIVE 2 N
1 1G-8878 1G-8878 FILTER-OIL ADVANCED EFFICIENCY 1 Y
1 14 228-4710 228-4710 Spacer 14X30X20-MM THK 2 N
2 20 259-7140 259-7140 STUD-TAPERLOCK M10X1.5X80-MM M 1 N
3 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 2 N
3 58 298-2011 298-2011 Spacer 11X30X30-MM THK 2 N
3 63 309-1905 309-1905 STUD-TAPERLOCK M10X1.5X100-MM M 2 N
3 144-5629 144-5629 Spacer 18X32X12-MM THK 2 N
3 80 091-0081 091-0081 Spacer 10.5X20X10-MM THK 1 N
2 83 133-3260 133-3260 Spacer 11X19X10-MM THK 1 N
3 84 135-3241 135-3241 SCREW-FLAT Head M16X2X40-MM M 4 N
1 6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
3 114 173-2090 173-2090 Spacer 11X20X15-MM THK 2 N
2,3 118 231-0336 231-0336 STUD-TAPERLOCK M10X1.5X70-MM M 2 N
3 119 294-1109 294-1109 Manifold GP-CONTROL ALL Wheel DRIVE Y 1 N
2 127 2A-2677 2A-2677 Spacer 10.7X17.14X19.05-MM THK 1 N
2 130 4S-1962 4S-1962 Clip LOOP 4 N
3 136 5P-9299 5P-9299 Clip LOOP 2 N
1 143 7X-2552 7X-2552 Bolt M16X2X30-MM M 1 N
3 144 7X-7729 7X-7729 Washer 11X25X3-MM THK 2 N
1 145 8M-2773 8M-2773 Clip LOOP 4 N
2,3 146 8T-0389 8T-0389 Locknut M10X1.5-THD M 12 N
1,2,3 147 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 67 N
1,3 148 8T-4133 8T-4133 Nut M10X1.5-THD M 7 N
1,3 149 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 10 N
1 150 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 12 N
1 151 8T-4172 8T-4172 Bolt M10X1.5X80-MM M 1 N
1 152 8T-4178 8T-4178 Bolt M10X1.5X90-MM M 1 N
1 153 8T-4182 8T-4182 Bolt M10X1.5X45-MM M 16 N
3 154 8T-4184 8T-4184 Bolt M12X1.75X45-MM M 16 N
1,2 155 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 6 N
3 156 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 2 N
1,3 157 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 18 N
1 158 8T-4648 8T-4648 Bolt M12X1.75X70-MM M 2 N
2 159 8T-6685 8T-6685 Bolt M10X1.5X110-MM M 2 N
1 161 9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 1 N
S: NJD / NJD (1 ~ 99999)
: (EACH INCLUDES) : (EACH INCLUDES) : (EACH Filter GP-OIL INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) : (EACH INCLUDES) B: Use AS Required I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 355-8621 Lines GP-ALL Wheel Drive Suitable for 120M General Motor Grader Power Train
*Original 355-8621 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 355-8621 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Hold Parts have professional services.

Hold Parts global.